SE3LER/E  CYLINDER HEAD ASSY

?0? 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs ﬁﬁ‘;m
1 191192-D002-00000X | 706T 3k /e 45 a6 FEHUEAEME X 110 C2 (14%) BOLT M6X110 1
2 [B166740A06002070X [GB16674/FHIZAEM6 X 20 (G4 F14H) BOLT M6 X 20 2
3 [93301-70651012000 | 7045 #4[8l6. 5X 1 X 12 WASHER 6.5X1X12 1
4 111228-1A24-00000W |S125 1T 3k A5 56 20 & (L Eith) RIGHT COVER, CYLINDER HEAD [ 1
5 [90203-1A24-0000  |S125M1/ S HL 3k A5 55 45 %) #4 GASKET, R. CYLINDER HEAD COVER [ 1
6 [91138-1015-00000X [GYGEHL JHET F XU BRFEM6 X 32 (2 1 £E) BOLT M6 X 32 2
7 |81300-1006-0000  |CB125J1-k #¢ £ 3B 1 SPARK PLUG 1
8 [1122B-T1A24-02000W [S125MI-4# < H1 LA & GEAASTL & 8 HAsifk) |CYLINDER HEAD ASSY 1
9 [90101-20296000320 (705 [ 1350/ E29. 6 X 3. 2 (GilkE /i) 0-RING 29.6X3. 2 2
10 [11230-D002-00000W |70 175 5 (i AL Eli4L) COVER, VALVE CHAMBER 2
11 [11227-1A24-00000W |S1251/ 5L 3k A 75 (AL EEk) LEFT COVER, CYLINDER HEAD | 1
12 190202-1A24-0000  |S1258H1/ ST Sk A 25 25 4 4 GASKET, L, CYLINDER HEAD COVER [ 1
13 [90201-1A24-0000 S125JHI R 3k b 55 25 B 34 GASKET, CYLINDER HEAD UPPER COVER 1
14 |11226-1A24-00000W [S12515 13k F 2% (ML 464k) UPPER COVER, CYLINDER HEAD [ 1
15 193301-80732514000 |C100%T 3k 2 Hi 24 P8 7. 3X 2. 5X 14 WASHER 7.3X2.5X 14 1
16 |93301-2073251400B [C1004T 3k 25 £k 7. 3X 2. 5X 14 (%) WASHER 7.3X2.5X14 3
17 |191201-6G013-00000X |L100%T 3k 3% 25 JLAZ REMT (22 A %5%) NUT M7 4
18 [15810-1096-0000  [C12053F 5 8 4 HH GASKET, INLET PIPE 1
19 |B057830006002570X |GB5783MEKEM6 X 25 (3= [1£¢) BOLT M6 X 25 4
20 |15800-1A29-0048  [S125Dik <& 24 & (JQ-48) INLET PIPE 1
21 [90101-10290000240 [C1201k.ih #& kRO 29 X 2. 4 (T HiEIK) 0-RING 29X2.4 1
22 [90214-1096-0000  |C1204k jH1 5B itk GASKET, CARBURETOR 1
23 [17100-0000-0110 _ |C1201kiHi#% (PZ20 F-5h) HiBRIMIF % CARBURETOR 1
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

o
o

LK
CYLINDER HEAD ASSY




S ET4AERME  CYLINDER ASSEMBLY

?0% 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs ﬁﬁ‘;m
1 |B166740A06001670X |GB16674/NITHEKEME X 16 (2 [14F) BOLT M6X 16 1
2 [11003-D002-00000X |70 5 £ & 5E J¢ (% 88 CLIP, HIGH VOLTAGE WIRE | 1
3 [91521-08001400070 |CLO0E SIS X 14X 7 PIN 8X14X7 2
4 [90102-D002-0001 |70 %4418 $8X 10.8X 1.5 RECTANGLE RING 8X10.8X1.5 | 1|
5 190102-D002-0003  |7OHIJE£1PE & 14X 18.2X2.5 RECTANGLE RING 14X18.2%2.5 [ 1
6 19022B-1A24-0200  |S125-28 <L 2 A & GE i #FL 8. 2) [GASKET ASSY, CYLINDER HEAD | 1
7_191113-D002-00000X | 7OGLHAFH 7 I HEIZARM6 X 23 (22 F4F) BOLT M6X23 2
8 |1110B-1A24-02000Y |S125M-2# < iAk# it (hr124 EAa4L o8 #8mik) |CYLINDER BLOCK ASSEMBLY 1
9 [1533A-HZ30-0000 |C110%% % Sk 4l & (45) GUIDE CHAIN ROLLER SET 1
10 |93301-70801514000 |70 5 Fy4f s A8 X 1. 5X 14 WASHER 8.5X1.5X14 1
11 |15302-D002-00000X | 705 Al SE A il C2 48 GUIDE CHAIN ROLLER PIN 1
12 190102-D002-0002 704 /L% &1/ ¢ 11. 5X16X2.5 RECTANGLE RING 11.5X16%2.5 [ 1
13 ]90205-1A24-0200  [S1251-28"T i fA %5 ) 38 GEAr 444l ¢ 8. 2) GASKET, CYLINDER BLOCK 1
14 191521-08001200070 [C1O0STAAAH A ZE S E A48 X 12X 7 PIN 8X12X7 2
15 |11235-D002-0000 |70/ if4149. 5 BUSH 9.5 1
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

o
o

U AR
CYLINDER ASSEMBLY




S MM VALVE

MECHANISM

?0% 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs ﬁﬁ‘;m
1 [15707-D002-0000 |70 51145k VALVE LOCKER 4
2 [15705-D002-0000 70" [ ]# % i (1) SPRING SEAT 2
3 [15704-D002-0200  [70-3#< )T #5% VALVE INNER SPRING 2
4 [15703-D002-0000 |70/ 14h 5 VALVE OUTER SPRING 2
5 [15710-D002-0200  |70-3# <14 & INNER SPRING, ASSY 2
6 [1572B-D002-0000 |70 =4 & SEAL, VALVE STEM 2
7 |15701-1096-0000  |C1203E517 INTAKE VALVE 1
8 [15702-1096-0000  |C120HF <] EXHAUST VALVE 1
9 [15401-D002-0000 |70’/ 1#E% ROCKER ARM 2
10 [15403-D002-0000 |70 1 a] B i 15 g BF NUT, VALVE CLEARANCE 2
11 [15404-D002-0000 |70 1A B i 15 84T SCREW, VALVE CLEARANCE 2
12 [1540A-D002-0000 |70’ 51 HEEE 4H & ROCKER ARM ASSEMBLY, VALVE [ 2
13 |15402-D002-0000 |70 1 THe 8 il ROCKER SHAFT 2
14 115100-D002-0000 |70/ &R 4 (il & 16003, 16002) GAMP SHAFT COMP 1
15 |15301-D002-0000 | 70IER I BhHEH: TIMING DRIVEN SPROCKET 1
16 |91191-D002-0000 | 70IE I BEHEIEAEM5 X 12 BOLT M5X12 3
17 |1556B-D002-0000 | 705k &5k B 44 CHAIN ADJUSTING SET 1
18 |15505-D002-0000 | 705k 25K B & AXLE, TENSIONER LEVER 1
19 |1555B-D002-0000 | 705k 5K EAF A& CHAIN TYHT SET 1
20 [1554B-D002-0000  [70%E %5k B4 & PLUG OF TIGHTENER 1
21 [15503-D002-0000  |70%E %5k B AFa0 SPRING 1
22 193301-71401520000 [70%% £ hZ € H 4 B 14 X 1. 5X 20 WASHER 14.5X1.5X20 1
23 [91105-D002-00000X 7045 £ M2 FEM14 X 1. 5 C2 4 SEALING PLUG M14X1.5 1
24 193301-70621513000 | 705K S AT iHEE 6. 2X 1. 5X13 WASHER 6.2X1.5X13 1
25 [B166740006001870X [GB16674 R ALIEFEME X 18 (2= 1 £F) BOLT M6X 18 1
26 [1532B-G011-0000  [C100IE 4 2% 24 (84) SPROKET CHAIN 1
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

IS
&

A LML
VALVE MECHANISM




F 382 RIGHT CRANKCASE COVER

?0? 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs ﬁﬁ‘;m
1 |14301-H032-0000  [STIOHLIHJNZH A (FIHR A fh) ek OIL RULER ASSY 1
2 [90101-10180000300 [CG 1254 L RO B 18X 3 (T 5K 0-RING 18X3 1
3 |2244A-G031-00000X |210085 & seBERFIALLMF (HokEat H5 I 7884% 22 A% [CLUTCH TAPPET 1
4 [22440-G011-0000  [C100%8 & SeBEAT AL A GRMERD CLUTCH TAPPET 1
5 [91112-G031-00000X [Z100E8 & % 1 1 i2HMS (4 1 EF) BOLT M8 1
6 [91521-08001200063 [705E I 458 X 12X 6. 3 PIN 8X12X6.3 2
7 [90206-1A24-0000  |S125 145 il 4 o6 5 b 3 GASKET, R. CRANKCASE COVER [ 1
8 112421-G0O31-170189 |z10047 s o (FIb Sxtazk Awramasl HirdEsh 8801) [COVER COMP. RIGHT CRANKCASE 1
9 |B166740A06008070X [GB16674) ik 8EAEM6 X 80 (% F18E) BOLT M6 80 2
10 [B166740A06006570X |GB16674/M IR FEM6 X 65 (2% [1%¥) BOLT M6 X 65 1
11 112425-G001-10010G | 10045 75 5 1ffi i (ZONGSHEN figi £ 3% [14%) DECORATE COVER, R. CRANKCASE COVER | ]
12 |B008180006001220X |GBS184Z4TM6 X 12 (2% FH4¥) SCREW M6X 12 2
13 |B061700008000090B |GB6 1704 EFMS (15 £F) NUT M8 1
14 |B000970108000000B |GB97. 134 FEI8 (114%) WASHER &8 1
15 190101-10080000180 |C100%5 £ #% Vi 5 iS40 BEI8 X 1. 8 (T i) [0-RING 8X1.8 1
16 |B166740A06004070X |GB16674/ 4 B2 kM6 X 40 (22 F4¥) BOLT M6 X 40 4
17 |B166740A06004270X |GB16674/ 3 B2 kM6 X 42 (22 F4¥) BOLT M6X42 1
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

HEHME S 12
RIGHT CRANKCASE COVER




fe B4 2% LEFT CRANKCASE COVER

5%

4455 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

k83
QTY

#YEREM
ARK

12303-G011-000089

€100/ AL (8801)

CAP, SMALL VIEW HOLE

—_

90101-10132000265

C100/MIFL GO R 13. 2% 2. 65 (T TR

0-RING 13.2X2.65

91521-08001200063

T0ERI S8 X 12X 6.3

PIN 8X12X6.3

90204-G011-0000

CLOO 7. il 46 il i 2 3 48

GASKET, L. CRANKCASE COVER

12301-G011-J00089

C1007: i FFH AT o5 (64% AR S fa K 8801)

FRONT PART, L.CRANKCASE COVER

12302-G011-790089

C10072 fi 4 J5 25 (90D-JY—{EI4%3% 8801)

BACK PART, L.CRANKCASE COVER

B166740A06002870X

GB16674/NEHIZFEMG X 28 (2 F4TR)

BOLT M6 X 28

B166740A06005070X

GB16674/NEHIZFEMG X 50 (2 F4R)

BOLT M6 X 50

B166740A06003270X

GB16674/NEHIZFEMG X 32 (2 F4R)

BOLT M6X32

B166740A06007070X

GB16674/NEHIZFEME X 70 (2 F4R)

BOLT M6X70

— =
Z|S e |o | |o o e [eo o [— |

12307-FF004-10010G

9077 1l it 2R M o (ZONGSHEN fiifi 5 F1%5)

DECORATE ~ COVER , L. CRANKCASE COVER

—
[\)

B008180006001020X

GBS1SHZEIMG X 10 (£ F14E)

SCREW M6X10

N e N TN B LN Y 5 [ O [

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

s U e
LEFT CRANKCASE COVER =




BN CLUTCH ASSY

)250? 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs éﬁl}z{m{
1 [B008180005001220B |GBS181Z4TM5 X 12 (1 %¢) SCREW M5X 12 4

2 [B0009300050000000 [GBI3 3 45 WASHER &5 4

3 [B0009600050000K00 [GBI6HE 5-140HV WASHER & 5-140HV 4

4 [22151-1A30-0000  |7125-3#ES & #4415 OUTER CASE, CLUTCH 1

5 [22142-1A30-0100  |7125-3#ES & 2455 SPRING, CLUTCH 4

6 [22110-1A30-0000  |7125-2#E5 & 4% L sh AL 44 DRIVE PLATE COMP 1

7 [22144-D002-0000  [70B] & Se s ABSORBING SPRING 4

8 [22109-G031-0000 [Z100E & 8¢ LIFE ALIGNING SLIDING BUSH 1

9 [22106-1A30-0000 |7125-2858 & #s LB E CLUTCH DASH POT SLIPCOVER [ 3

10 |22102-1A30-0000  [Z125-28F &8 ELE HUB, CLUTCH SLEEVE 1

11 [2213B-1A30-0000 |7125-28E5 & 8% Ei & CLUTCH TOP PLATE 1

12 |22143-1A30-0100  |7125-385] & 2% 4 B 3% CLUTCH CUT SPRING 4

13 |22215-6G031-0000  [Z100% & % I Fh EEHE A OUTER FRICTION DISK A 2

14 |22214-6G031-0000 | 710085 & 8% F 5 BEHE /- DRIVE FRICTION DISK 1

15 |2212B-G031-0000  |Z10085 & 8% FHRZA 4 CLUTCH BELOW PLATE 1

16 191403-D002-0000  [70E & S48 ELASTIC CHECK RING 1

17 |22129-G031-0000 | 710085 £ 2428 a5 /- SHOCK ABSORBER PLATE 1

18 |B0089401450000000 [GB894. 14[&|45 CIRCLIP 45 1

19 190218-G031-0000  |Z100ES £ 4%t 25 25 1 34 GASKET, END COVER 1

20 [92102-00000006000 |#li7& (6000) BEARING (6000) 1| B
21 [B008190205001270B [GB819. 24Z4TM5 X 12 (F148) SCREW M5X 12 4 | B
22 [22121-G031-0000  |Z1007 & %% 3ifi 26 END COVER, CLUTCH 1| b
23 [91202-D002-0000 7085 & #3801 g £F LOCK NUT, CLUTCH 1| B
24 [22004-D002-0000 | 70E & AT JF 24 ] DISH WASHER, CLUTCH 1| B
25 [22001-D002-0000  |70E8 & % 11 1B #4 ] STOP WASHER, CLUTCH 1| b
26 |2312B-G031-0000  |Z100 AFhi64H & DRIVEN GEAR COMP 1

27 [23226-D002-0000 |70 4t % K ] CIRCLIP 1

28 [23110-G031-0000  |Z100EFhi5H & DRIVEN GEAR 1

29 [23102-D002-0000 |70 EFh ik HHE AXLE SLEEVE 1

30 [23101-G031-0000  [Z100EFh# PRIMARY DRIVE GEAR 1

31 [22000-TA30-2100  [7Z125-3#E & Bk (REBEARER) CLUTCH ASSY 1

32

33

34

35

36

37

38

39

40

41

42

43

44

IS
&

2 €7 A e X
CLUTCH ASSY




ML ZE 4 0IL PUMP

?0% 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs §A§§EM
1 [14100-TA24-0000  |S125I4LuZE # 4 OIL PUMP ASSY 1
2 |B008190105003020B |GB819. 1#24TM5 X 30 (1948¢) SCREW M5 30 1
3 |B008190105002520B |GB819. 1#24TM5 X 25 (198F) SCREW M5X 25 2
4 [B0089600060000000 [GB8IE+L FEl6 CIRCLIP 6 1
5 [1410B-1A24-0000 |SI25HLiMiZE %4 & OIL PUMP GEAR ASS. 1
6 |B008180004001420C [GBS18124TM4A X 14 CE4E) SCREW M4 X 14 2
7 [14110-1A24-0000  [S125IHLIMZE /A& OIL PUMP BODY 1
8 [14111-1A24-0000  [S125MKLIh%E A% T INNER ROTOR, OIL PUMP 1
9 [14112-1A24-0000  [S125MKLIh A5 T OUTER ROTOR, OIL PUMP 1
10 |B0011902025100000 |GB119. 2442. 5X 10 PIN 2.5X 10 1
11 |14107-1A24-0000  |S125 BAIAL I 22 3t 2 4 SHAFT, OIL PUMP 1
12 |14108-1A24-0000  |S125IHLIMIZE # 4 0IL PUMP COVER 1
13 |90101-10094000240 [CG125HLiHZEOM 9. 4 X 2. 4 (T HEIK) 0-RING 9.4X2.4 2
14 |1431B-D002-0000  |70HLiE JE ML & STRAINER, OIL FILTER 1
15 |91188-HZ31-0000  |C110-AWHZEHERE 4 FHIEET SCREW 1
16 |B0009300060000000 |GB9I3 16 WASHER &6 1
17 [1432B-HZ31-0000  |C110-ANLIMZEAL SR & HUB DUMP CHAIN SPROCKET, OIL PUMP | 1
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

IS
&

LI R 3 1F
OIL PUMP




Jo@hgS  LEFT CRANKCASE

)250? 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs éﬁl}z{m
1 [91101-TA24-0000  |S1251 S (AL AZAEA (203mm) CYLINDER STUD BOLT A 2
2 [92102-00000006001 |#li7& (6001) BEARING (6001) 1
3 [92102-00000006203 |l (6203) BEARING (6203) 1
4 [12130-G011-0102  [croo-osim <t & 4ief (524> ¢ 10. 5K 5 SAEMED |PIPE ASSY 1
5 |B166740A06006070X |GB16674/NELUEAEM6 X 60 (22 F14F) BOLT M6 X 60 2
6_[11003-D002-00000X |70 T £ & 5E J& (% 88 CLIP, HIGH VOLTAGE WIRE [ 1
7 [B166740A06004570X |GB16674/N IR FEM6 X 45 (% (1 %¥) BOLT M6 X 45 1
8 |B166740A06006570X |GB16674/MNELUEAEM6 X 65 (*% F14F) BOLT M6 X 65 4
9 [90303-D002-0000 |70 4t 17 X 29 X5 (T Hfe) OIL SEAL 17X29X5 1
10 [90301-D002-0000 |70 k4 Hids 1. 624 X 10 (T i) OIL-SEAL 11.6X24X10 1
11 |12108-D002-00000X | 703 i &5 ¢ (= A 88) CLIP, OVERFLOW PIPE 1
12 [1212B-1726-020089 |7b125D-2:72 il ey ke Jodk s gl o8 8801) |LEFT CRANKCASE BLOCK 1
13 ]91521-10001400000 [CG125841 & 74510 X 14 PIN 10X 14 2
14 110009-G001-0001 | 100 AR HNLIREE T (K) ABSORBER SLEEVE 1
15 [10009-G001-0002 | 1004 A il H: ALys 2% 11 (%) ABSORBER SLEEVE 1 —
16
17
18
19 [L5 3]
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

IS
&

Ze WAl
LEFT CRANKCASE




A i#h% RIGHT CRANKCASE

5%

4455 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

k83
QTY

#YEREM
ARK

92102-00000006201

il (6201)

BEARING (6201)

92102-00000006203

fihi 7 (6203)

BEARING (6203)

90208-1A24-0000

S 12654 A A

GASKET, CRANKCASE

1222B-1726-000089

7D125D 4 fii AR 41 & k3 8801)

RIGHT CRANKCASE BLOCK

91102-1A24-0000

S125 ST XL BZAEB (194. 5mm)

CYLINDER STUD BOLT B

93301-71242020000

CG125D R MR FEAR HRPE 12, 4X 2 X 20

WASHER 12.4X2X20

91103-1008-00000X

CG125DTRIRIE (52 )

OIL DRAIN PLUG

10009-G001-0002

L0047 P BT HEALIRAE 22 11 (3)

ABSORBER SLEEVE

0o = = o == [~

— =
Z|S e |o | |o o e [eo o [— |

—
[\)

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

RIGHT CRANKCASE




Bl B AT /752 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

FE
NO.

4455 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

k83
QTY

#YEREM
ARK

1310A-TA24-0200

S125H13% ZEFR B (— 45

PISTON RING COMP

—_

13103-1A24-0100

S125HAE FEFE— (HE4K)

PISTON RING 1

13104-1A24-0000

S125HAE FE3E —

PISTON RING 2

13120-1A24-0000

S125MT A&

OIL RING ASSY

91401-6G012-0000

AX1007% ZEAH 14 1813. 5

CHECK RING, PISTON PIN

13101-1A24-0000

S125 /3% 2

PISTON

13102-1A24-0000

S125 1 ZE 4

PIN PISTON

92102-00000006205

fihi 7 (6205)

BEARING (6205)

13220-1A24-0001

S125/ hAEFF AL & CohiR. R, T30 T 2R

CONNECTING ROD COMP 3

91601-D002-0000

70} [ 44X 12. 5

SEMICIRCULAR KEY

— =
jangl P =3 [ BN [ (S RN [OC) [NCH B

13222-1A24-0000

S125f IE I £ BhHEEe

HUB DUMP CHAIN SPROCKET

—
[\)

1320B-1A24-0701

S 1254 fh it AT A A (S22 4%)

CRANKSHAFT CONNECTING-ROD ASSY

—_
w

14101-1A24-0000

S125 /L 7H 22 Bk B ik

DRIVE GEAR, OIL PUMP

== === == ===

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

A/ 35 3 /S AT SR AT
CRANKSHAFT/PISTON/CONNECTING

ROD COMP

10




X H)%2H 4 TRANSMISSION MAIN, COUNTER SHAFT

)250? 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs éﬁl}z{m
1 [23220-H064-0000  [SD110-1#F:4hH & MAIN SHAFT, TRANSMISSION [ 1
2 [23221-H064-0000  |SD110 3= flit il TRANSMISSION MAIN SHAFT | 1
3 [23222-H064-0003  |SD110F:fli3kyth%e GEAR M-3 1
4 [23223-D002-0000 |70 Fl%hi5Fe % IE15. 5 (17. 2) X1.2X21 WASHER 1
5 [23226-D002-0000 |70 4hki%e CIRCLIP 1
6 [23222-H064-0002  |SD110F:Hh2ky k% GEAR M-2 1
7 [23224-H064-0000  [SD110fEIKY 5h k% REVERSE GEAR ASS. 1
8 [B0089401120000000 |GB894. 14 & 12 CIRCLIP 12 1
9 [23240-H064-0800  |SD110-8#FI44L A (R 119mm BEEEAY 4MEREINK) |COUTERSHAFT TRANSMISSION | 1
10 193301-61211023000 |W120F 4l 3B 12. 1X1X 23 WASHER 12.1X1X23 1
11 |23242-H064-0001  |SD110E %l 144 k% GEAR C-1 1
12 |23242-H064-0003  |SD110EI %3k k% GEAR C-3 1
13 [91402-D002-0100  |70)5 Bhfili#4E & 18. 5X 1. 2X $22. 1 CIRCLT $18.5X1.2X $22.1| 2
14 |23223-1006-0000  [CB125# 5 k@8 17. 3 (20) X 1. 6X 26 WASHER 1
15 |23242-H064-0002  [SD110#&|%h24% k% GEAR C-2 1
16 |23243-H064-0000  |SD110E % {544 14 % REVERSE GEAR 1
17 [23241-H064-0800  |SD110-8##& A (R4 119mm BEEMBIRY SMEGEINK) |TRANSMISSION COUNTER SHAFT | 1
18 [23200-H064-0800 SD110-8# = F M 212 (RBNAL & BEZE R RS & A 119mm 0 {3 £ 34414 TRANSMISSTON MAIN, COUNTER SHAFT | 1
19 |23401-G011-0000  |C1003:Zh k% (428. 14) DRIVE SPROCKET 1
20 |23402-D002-0000 |70 BhHERS [ bk FIXING PLATE, DRIVE SPROCKET | 1
21 [B057830006001070B [GB578312 M6 X 10 (1 £¢) BOLT M6X 10 2
22 123246-H064-0100  |SD110-2#45 R4 {3 B b (BEHE LY % H) LIMIT PLATE, GEARSHIFT 1
23 193303-52100429000 |SD110D{EIRY ik JE 3 [ 21 X 0. 4 X 29 WASHER 21 X0.4X29 1
24 [23223-G011-0001  [C100i5%:FRRE20 (3. 44%) WASHER 1
25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

TEIA S
TRANSMISSION MAIN, COUNTER SHAFT

11




BIRE5 LA IDLER SETUP

5%

4455 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

k83
QTY

#YEREM
ARK

23601-1726-0000

ZD125DIE e LA 1

IDLER SETUP

—_

23602-1726-0000

ZD125DEN R T F

PIVOT, REVERSE GEAR IDLER WHEEL

B0089301260000000

GB893. 174 14526

CIRCLIP 26

92102-00000006000

fihi 7 (6000)

BEARING (6000)

23604-H064-0000

SD110f5R4 P 5E

REVERS IDLER

91521-13001320000

ZD125DIERE ML E AT A 13X 13. 2

PIN 13X13.2

93301-D1001016000

SD110DE RS 1 HE Al B 10 X 1 X 16

WASHER 10X1X16

91521-08000800000

TOfHIRY E 418 X 8

PIN 8X8

23603-H064-0000

SD1 1054l Sz 44

FIXING PLATE

B0578300060020708

GB57834ZA2M6 X 20 (1 4%)

BOLT M6 X 20

0o = == === o [ =

— =
Z|S e |o | |o o e [eo o [— |

—
[\)

—_
w

—
S

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

B MR P
IDLER SETUP

12




AR ML) GEARSHIFT MECHANISM

?0? 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs ﬁﬁ‘;m
1 {24300-G031-00000C |Z1004 k48 fs (260mm PURSHEFARY #4%)  |GEARSHIFT LEVER COMP 1
2 [24302-G031-0000 | Z1003 kY [l for i 5 RETURN SPRING 1
3 [24318-D002-0000 |70k i 5 GEARSHIFT LEVER TENSIOM SPRING[ 1
4 [2432A-G031-0000  [Z1003u k4 8 R 41 & (DURSTEIR) LIMIT SCREW 1
5 [24301-G031-0000  |Z100# k444l & (PUASYEIAAY 260) GEARSHIFT SHAFT COMP 1
6 (2242A-G031-0000 71008 & e N H & CONTROLLING ARM ASSEMBLY, CLUTCH | 1
7 [2245A-G031-0000  |Z100% & 2% Y Fe AR A& CAM PLATE ASSEMBLY, CLUTCH [ 1
8 [24200-H064-0300  |SD1 104 S A (BEHE(RIRY) GEARSHIFT DRUM COMP 1
9 [24104-H064-0100  |SD110&Ifh$k X (EEHE(FIRY) RIGHT FORK, COUNTERSHAFT [ 2
10 |24102-D002-0000 705 44 GUIDE PIN 2
11 |24103-D002-0000 | 70515 & CLIP, SPRING 2
12 |24213-H064-0300  |SD1107%5 54 (JBEHE 5RY) GEARSHIFT DRUM 1
13 |91522-04001300000 [704% 7 ¥ [ A4 454 X 13 PIN 4X13 4
14 191522-03000900000 |C10045 538 8453 X 9 PIN 3X9 2
15 191522-04000900000 | 704837 & 45 i 854 X 9 PIN 4X9 1
16 |24202-6G011-0000  [C100 T 24K STOPPING PLATE 1
17 191126-G031-0000 | 7100 F 2 bR L5 [E SZARM6 X 16 (=AY IETEIR) BOLT M6X16 1
18 [91117-D002-0000  |70A5 R4 & (B A8 X 11 BOLT, RETURN SPRINGN FIXING 8X11 | 1
19 |2434A-G011-0100  |C100-2#5E fr bR 2 & LOCATING PLATE ASSY 1
20 [24304-G011-0000  [C1005E AR SPRING , LOCATING PLATE 1
21 [B008230006001220B [GB8234Z4TM6 X 12 (F148) SCREW M6 X 12 1
22 188002-G011-0001 CLOORS A FF 5% [ 5E M (K B #R) GEARSHIFT SWITCH PRESSING PLATE| 1
23 |8803B—HZ19-080245 |sb110pt i deshskiaitr (seaifslb-28 GELD) 3GUERILMER 1:450) #1056 GEARSHIFT SWITCH LAMP 1
24 [91149-G011-00000C [C10044 &48%T (B4E) SCREW 1
25 [88004-G011-0000  [C1004%4 &5 fih 3k CONTACT, CEARINDICATION [ 1
26 [24400-G007-0002  [W10048 i Bt 3B 4F (BT-2 14%) GEARSHIFT SHAFT 1
27 [24106-H064-0100  [SD1103= %4k X (BEHE(IRY) CENTER FORK, MAINSHAFT 1
28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

2 LA
GEARSHIFT MECHANISM

13




BEEHLE S, MAGNETO COMP

5%

4455 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

k83
QTY

#YEREM
ARK

82130-G011-0009

C1O0REHINLEL 7414 (12V6Rk i iEdN)

ROTOR_ASSY, MAGNETO

—_

21300-G011-0002

C100-3#itB i 25 £ A3 14 (M8IBL0)

ASSEMBLY, OVERRUNNING CLUTCH

21304-G011-0000

C1003 3h &5 & # R A

CLUTCH ROLLER

21305-G011-0000

C100J5 5) i & s 3 &/ Tl

CONE BILOCKAGE

21303-G011-0000

C100 5 3 &5 £ A R AL e 3%

SPRING

21301-G011-0100

C100-3#ilB 25 & 23 AL (MBIZZD)

STARTING CLUTCH BODY

82130-G011-0011

CLOOME FLES T2 & (12VORR S RiAN A & 5%)

ROTOR_ASSY, MAGNETO

B000700108001570C

GB70. 1HE4IM8 X 15 CEE4F)

SCREW M8X15

82120-G011-030534

CLOOREHUNLE T- 415 (12VEH - P 2cifit /N L:340) F2 111

STATOR ASSY, MAGNETO

91213-D002-00000X

TOHE HIHLIRBY (22 1 #F)

NUT

— =
Z|S e |o | |o o e [eo o [— |

B166740A06001870B

GB16674/) i EAEM6 X 18 (F14F)

BOLT M6X18

—
[\)

B057830005001270B

GB57834ZAEM5 X 12 (1 4%)

BOLT M5X12

—_
w

12305-G011-0000

C1O0M HpLLE K

FIXING PLATE, MAGNETO CABLE

—
S

B166740A060016708

GB16674/)N ik BEAEME X 16 (F14F)

BOLT M6 X 16

== o o = = oo | == [wo w0 e [—

—
3}

—_
(=2}

—_
)

—
o

—_
©

Do
S

)
—

[\
0o

ol I\
w

[N
=

o oo
[}

[}
[=3}

> oo
3

[\
[oe}

[\
o

w
(=]

o |wo
—

w
[}

o |wo
3%}

w
=

w
531

%)
[=2]

w
3

9%}
o}

w
o

IS
o

IS
=

S
)

S
<

I
=

IS
&

fih FB AL 5 J
MAGNETO COMP




S, )5 ZALK) ELECTRIC STARTING MECHANISM

?0% 4T (PART CODE) $13C4 R (CHINESE DESCRIPTION) B304 A (ENGLISH DESCRIPTION) %ﬁs ﬁﬁ‘;m
1 |B166740A06005070X |GB16674/NEHEKEME X 50 (2 [14F) BOLT M6 X 50 3
2 182200—-1A29-001122 |s12spiansblidft (BLbtfl HlL5E4 A% DJT022A-7.8-11 MLEL:220) STARTING MOTOR ASSY 1
3 [90101-10525000200 [S125D )5 &) FEALOFE &4 52, 5X 2 (T HEK)  |0-RING 52.5X2 1
4 [82201-G011-0000  [C100)8 5 HINLNEERE SPROCKET 1
5 |2141B-1A29-0000 |S125D /)3 hk 5 41 & (6275 I JE) STARTING MOTOR DRIVE CHAIN [ 1
6 [2144B-G011-0000  |C1O0%E %k S & ASSEMBLY, GUIDE PLATE 1
7 12143B-G011-0000  |[C100%% &4 M4 & ASSEMBLY, CHAIN PROTECT PLATE | 1
8 [B0089401110000000 [GB894. 134E 11 CIRCLIP 11 1
9 |B057830006001270B |GB5783ME42M6 X 12 (F1%%) BOLT M6X 12 1
10 |21407-G011-0000  |C100/5 5h5E %6 & frbit PLATE, START CLUTCH 1
11 ]190101-50065000180 |705E F#LOJEE6. 5X 1. 8 (M RLHR) 0-RING 6.5X1.8 2
12 |2140B-G011-0000 | CLOOKE AL LR 1 DISK INSULATOR 1
13 190101-51068000200 |C100 R i 07 [ 106. 8 X 2 (74 ) B4 g) 0-RING 106.8X2 1
14 |21406-G011-0000  |C1OOKG AL DISK INSULATOR 1
15 |90308-G011-0000  [C1005E FALiE 30X 42X 4. 5 (T HFh) OIL SEAL 30X42X4.5 1
16 |B008190106001620B |GBS19. 1HZ4TM6 X 16 (19 %£) SCREW M6 X 16 2
17 |21420-G011-0700  |C100-7#/8 B K ek 414 PLATE GEAR ASSY 1
18 |2142A-G011-0700  [C100-7#/3 B KEEF 4 & (b A3 414730, 3mm) |PLATE GEAR ASSY 1
19 |190309-G011-0001 _ [C100%E5EE 19X 30X 5 (EAL T ) OIL SEAL 19X30X5 1
20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HLJE B 4L
ELECTRIC STARTING MECHANISM

15




